

Suggested Thromboprophylactic doses for antenatal and postnatal LMWH

(Low molecular weight heparin)

Weight (kg)	Daily Dose of Enoxaparin
<50	20mg
50-90	40mg*
91-130	60mg*
131-170	80mg*
>170	0.6mg/kg/day*

*May be given in 2 divided doses

Reference:

RCOG Greentop Guideline No 37a (November 2009): *Thrombosis and Embolism During Pregnancy and the Puerperium, Reducing the Risk*